
 　S.N 　　Part.NO   English Name Quantity

A 79000-16H00 CBS Assy 1

1 59600-17H00-SH001 Master Cylinder, Front Brake 1

1.1 59286-17H00-SH001 Front Brake Lever 1

1.2 59285-17H00-SH001 Front Brake Switch 1

2 59300-17H00-SH001 Caliper, Front Brake 1

2.1 59312-Z1000-SH001 Front Brake Pad 1

3 69600-17H00-SH001 Master Cylinder, Rear Brake 1

3.1 Oil Cup 1

3.2 Hose, Oil Cup 1

4 69100-16H00-SH001 Caliper, Rear Brake 1

4.1 69112-17H00-SH001 Rear Brake Pad 1

5 79100-17H00 PVC Valve 1

6 69210-16H00-920 Hose,PVC Valve 1

 CBS ( COMBINED BRAKING SYSTEM) 



7 59210-16H00-335 Hose, Master Cylinder, Front Brake 1

8 59220-16H00-410 Hose,Caliper, Front Brake 1

9 69220-16H00-330 Hose, Rear Disc Brake 1

10 59414-Z1000 Front Brake Disc 2

11 58412-Z1000 Bolt 6

13 59242-Z1000 Clamp, Brake Hose 1

14 GB/T16674 M6X12-Zn.DJ M6X12 Flange Bolt 1

15
GB/T 16674 M8X32-9.8-

Zn.DJ
M8X32 Flange Bolt 2

16 69810-16H00 Bracket, Rear Brake Main Pump 1

17 69820-16H00
Protection Plate, Rear Brake Main 

Pump
1

18 GB70.2-2000 M6X25-304  M6X25 Flange Bolt 2

19 GB/T16674 M6X16-Zn.DJ M6X16 Flange Bolt 1

20 59242-16H00 Holder,Oil Cup 1

21 GB/T 6177 .1  M6-Zn.DJ M6 Flange Nut 1

22 59700-16H00 Holder, CBS Valve 1

23 GB/T 16674 M8X40-Zn.DJ M8X40 Flange Nut 2

24 65330-16H30 Mounting Plate, Rear Caliper 1

25  GB/T70.1 M8X12-Zn.DJ  M8X12 Bolt 1

26 43110-16H20 Rear Brake Pedal Assy 1

27 GB/T  97.1 14-Zn.DJ Φ14 Washer 1

28 GB/T 91 3.2X25-Zn.DJ Φ3.2X25 Cotter Pin 1

29 43322-16H10 Return Spring, Rear Brake 1

30 37750-Z1000 Brake Switch, Rear 1

31 37741-15A00 Spring 1


